Parts List No. MODEL
PoulanPRO
TS LIST PP428S
Date NEW PAR
2/27/12 NOTE : lllustration may differ from actual model due to design changes. Page: 1
All repairs, adjustments and
maintenance not describedin
the Operator’s Manual must be
performed by Qualified Service
Personnel.
13
14—
&2
[
d |
‘ i1 21 22 23
17 181
X
Ref. Part No. Description Ref. Part No. Description
1. 530016449 Screw 28. 537338801 Spring
2. 575506201 Throttle Housing - RH 29. 952711631 Accy. - TNG7 ellow Spool w/line
3. 578928701 Assy. - Throttle Cable 30. 505496401 Eyelet
4. 575784101 Assy. - Wire Harness 31. 505506201 Cover
5. 575506301 Throttle Housing - LH 32. 537419601 Knob
6. 545067901 Switch 33. 952701718 Accy. - Cutting Head (TNG 7)
7. 576632201 Trigger (yellow) (Incl. 26,27,28,29,30,31,32)
8. 575671501 Spring - Trigger
9. 576632401 Lockout (yellow)
10. 530015786 Bolt (1/4-20 x 2")(square head)
11. 530057546 Handle - Assist
12. 530016152 Wing-nut (plastic)
13. 577972201 Assy. - Upper Driveshaft (incl. 14)
14. 545213801 Assy. - Coupler/knob
15. 574316002 Flex shaft - lower
16. 578297101 Assy. - Lower Driveshaft (Incl. 15) Not Shown I
17. 530015820 Bolt (1/4-20 x 1-1/4")(square head)
18. 530015814 Screw
19. 530052286 Line Limiter Blade
20. 579664501 Kit - Shield (Incl. 17, 18, 19, 24) 115434126 Manual - Operators
21. 530016014 Screw (12-24 x .960")
22. 530015775 Screw (8-16 x .593")
23. 530096099 Assy. - Gearbox
24, 530016152 Wing-nut (plastic)
25. 545150701 Bracket - Shield
26. 537419302 Housing
27. 537419801 Adapter

| y~ = New Part Number For This IPL

¥ = Refer to the Service Reference Indicated for more information.(Located at the END of the IPL)




Parts List No. MODEL
kol Poulan PRO rwrrsust PP4285
Date NEW
2127112 NOTE : lllustration may differ from actual model due to design changes. Page: 2
All repairs, adjustments and
maintenance not described in
the Operator’s Manual must be
performed by Qualified Service
Personnel.
12——%
R
1
15—
1—]
Ref. Part No. Description Ref. Part No. Description Ref. Part No. Description
1. 579629601 Assy - Short Block 25. 545232601 Seal - Rear Plug 48. 576817101 Assy. - Clutch Cover
2. 576375001 Assy - Airbox Knob 26. 579155101 Plug - Rear (Incl. 45, 47)
3. 579629301 Kit - Airbox Cover (Incl. 2) 27. 576014001 Oil Cap w/retainer 49. 530055122 Assy. - Clutch
4. 530016464 Insert - Airbox (Incl. filter) 28. 574765101 Screw m4x1.41 50. 530094189 Washer - Clutch
5. 579629201 Kit - Airbox Base (Incl. 4) 29. 579629501 Kit - Rear Shroud (Incl. 28)| 51. 530059758 Spacer - Flywheel
6. 578982101 Carburetor w/bulb 30. 575962701 Screw m5-0.8x20mm 52. 545230101 Assy. - Fan Housing
7. 578951901 O-Ring 1.5x14.5mm 31. 575962601 Screw m4-0.7x16mm (Incl. 42,43,44,53,54,55)
8. 530015814 Screw 32. 579629101 Kit - Breather Assy. 53. 574781701 Handle - Starter
9. 579650601 Kit - Carb. Adaptor (Incl. 23,24,31) 54. 545052601 Pulley
(Incl. 8, 65) 33. 530015775 Screw 8-16x.593 55. 530015775 Screw 8-16x.593
10. 578951901 O-Ring 1.5x14.5mm 34. 576356901 Cover - Muffler 56. 530016463 Washer - Clutch
11. | 579650501 Kit - Carb./Cyl. Adaptor 35. | 579628701 Kit - Muffler (Incl. bolts) 57.| 575881601 Assy. - Flywheel
(Incl. 64) 36. 575264601 Assy. - Fuel Cap w/ret. 58. 575953201 Screw m4-0.7x22mm
12. 575962401 Screw w/copper washer 37. 576356301 Retainer - Fuel tank 59. 575962701 Screw m5-0.8x20mm
13. 574831601 Cover - Rocker 38. 545236101 Assy. - Fuel Tank(Incl. 36) | 60. 545232801 Pin - Alignment
14. 577821801 Seal - Rocker Cover 39. 579628901 Kit - Fuel Line (Incl. 61) 61. 575533102 Hose - Breather
15. 545236001 Spark Plug 40. 545233101 Scroll 62. 530032159 Pin - Piston
16. 575953101 Screw m5-0.8 x 25mm 41. 545230501 Module - Ignition 63. 545237501 Gasket - Air Dam
17. 579628601 Kit - Cylinder 42. 530027523 Retainer 64. 575953101 Screw m5-0.8x25mm
18. 579629001 Kit - Piston Ring 43. 575670601 Assy. - Starter Rope 65. 579073201 Bolt - Carb. Adapter
19. 545231201 Piston - Plated (Incl. 53) 66. 579664601 Kit - Decal
20. 530015162 Retainer - Piston Pin 44. 545054901 Spring - Starter 67. 579628801 Kit - Gasket
21. 578018602 Assy. - Connecting Rod 45, 575953101 Screw m5-0.8x25mm
22. 579629401 Kit - Crankcase 46. 575962701 Screw m5-0.8x20mm
23. 578894901 Baffle - Crankcase 47. 576467901 Nut - Lock m5
24. 577887301 Hose - Molded Breather

| Yy~ = New Part Number For This IPL

2 = Refer to the Service Reference Indicated for more information.(Located at the END of the IPL)




